
 
 

 

User's Manual 
 

 
 

GPS/H-1510 
GPS/H-2010 

 

 
ANITA B s.r.o. 
Průmyslová 2453/7 
680 01 Boskovice 
Czech Republic 
tel:  +420 516 454 774 
       +420 516 453 496 
fax: +420 516 452 751                 
e-mail: info@anita.cz 

 
 
 

M00200EN_171103 



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
All rights reserved  
Property of Anita B and protected by copyright. The use of this content without written 
permission is prohibited.  
Copyright © Anita B s r.o. (2017) 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  3 

Contents 
1.TECHNICAL SPECIFICATION ........................................................................................................... 4 
2.DECRIPTION OF MACHINE ............................................................................................................. 5 
3.SAFETY PRECAUTIONS ................................................................................................................... 6 
4.OPERATING ENVIRONMENT .......................................................................................................... 7 
5.ELECTRIC DEVICE SETTING ............................................................................................................. 7 
6.INSTRUCIONS FOR DISPOSAL ........................................................................................................ 7 
7.PREPARATION BEFORE USING ....................................................................................................... 8 

7.1 Lubrication .............................................................................................................................. 8 

7.2 Insertion of needle ................................................................................................................. 8 

7.3 Threading of upper thread ..................................................................................................... 9 

7.4 Threading of bobbin thread ................................................................................................. 10 

7.5 Insertion and removal of the bobbin case  ........................................................................... 10 

7.6 Thread tension adjustment .................................................................................................. 11 

7.7 Bobbin thread winding ......................................................................................................... 12 

7.8 Adjusting presser foot height ............................................................................................... 13 

7.9 Used oil cotainer ................................................................................................................... 13 

8.MECHANICAL SETTINGS .............................................................................................................. 14 
8.1 Setting of needle bar height ................................................................................................. 14 

8.2 Setting of needle and shuttle hook  ..................................................................................... 14 

8.3 Setting of bottom shaft gear and driving gear ..................................................................... 15 

8.4 Setting of shuttle spring position ......................................................................................... 15 

8.5 Setting the height of the feed plate ..................................................................................... 15 

8.6. Setting of presser foot ......................................................................................................... 16 

8.7 Setting of programmable presser foot ................................................................................. 16 

8.8 Setting of thread wiper ......................................................................................................... 17 

8.9  Setting of feeding frame drive ............................................................................................. 18 

8.10 Setting of movable and fixed knives ................................................................................... 19 

8.11 Setting of default position of movable knife ...................................................................... 19 

8.12 Setting of bobbin winder .................................................................................................... 20 

8.13 Setting of position of sensor of Z axis ................................................................................. 21 

8.14 Setting of initial points of X and Y axis ............................................................................... 22 

8.15 Thread breakage detector .................................................................................................. 22 

9. TROUBLESHOOTING ................................................................................................................... 23 
10. OPERATION OF PEDALS ............................................................................................................ 24 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  4 

 

1. TECHNICAL SPECIFICATION 
 
Model 1510 2010 

Sewing area 150x100 mm 200x100 mm 

Max sewing speed 2500 spm 
 

2500 spm 
 

Stitch length 0,1 – 12,7 mm 

No. of needles 
1 

135x17 
Nm. 80-180 

Hook Double capacity shuttle hook 

Lift of Presser Foot 
max. 

20 mm (stroke: 4-7 mm) 

Lift of Feeding 
Frame max. 

Standard 20 mm Standard 20 mm 

Thread Trimmer  
standard 

Memory Device all USB compatible devices 

Communication 
Interface 

 
USB Port 

No. of Stitches in 
memory 

 
unlimited 

No. of Patterns in 
memory 

 
unlimited 

Driving Unit 750 W servomotor 

Power Supply 1-phase 220 V - 240 V 

Air Consumption  
0,55 Mpa (5,5 kg/cm2) 

Ambient 
temperature 

5℃～40℃ 

 
 
 
Description:  
One needle electornically controlled pattern sewing machine with direct drive. 
 
 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  5 

2. DESCRIPTION OF MACHINE 
 
  

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  6 

3. SAFETY PRECAUTIONS 
 

1. Beforemachine operation read carefully this operation manual 
2. Driving unit can only be installed and operated by qualified and trained person 
3. Always keep the voltage within the range specified on the machine plate. 
4. Check if the air pressure is lower than 0,55 MPa.  
5. Motor shall be turned-off the motor during the following operations: 

1) Connection / disconnection of cables on the control panel 
2) Installation of threads 
3) Tilting of the machine head 
4) Repair or any other mechanical adjustment 
5) End of operation 

6. Repair and maintenance can only be performed by qualified and trained person. 
7. Only parts produced by or recommended by the manufacturer can be used. 

 
AThread take-up cover 
BMotor cover 
CFinger guard 
DSafety label on the switchboard used as prevention against injury by electric current 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  7 

     4. OPERATING ENVIRONMENT 
 
Power supply must be turned-off before starting any kind of service or assembly operation.  
A. Never use the machine if the volatge exceeds the tolerance +/-10% 
B.   Check if the the air pressure in the pneumatic system has correct value 
C.   In order to ensure safety operation, operate the machine only under following 
conditions: 

 Operating temperature: from 5°C to 40°C 
 stock temperature: from -10°C to+60°C 
 Humidity: between 20 – 80% (relative humidity) 

 
 

5. ELECTRIC DEVICE SETTING 
 
A. Power voltage 

 The voltage must be kept within the range of +/-10% in comparison with standard 
voltage. 

 The frequency must be kept within the range of +/-1% in comparison with standard 
frquency 50Hz. 

B. Elektromagnetic compatibility 
 Use separate power supply and make sure that the machine will not be affected by 

adjacent objects with strong magnetic or high frequency field  
C. Prevent any liquids from flowing into the control box or motor. 
 

6. INSTRUCTIONS FOR DISPOSAL 
 
After end of operational life, the machine should be handed over for liquidation to ANITA B 
company or other company authorized for professional disposal process. 
 
  

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  8 

7. PREPARATION BEFORE USING 
 
7.1 Lubrication 
 
Move the cover in the direction of “A“ according to Fig. 1 and and fill oil though the 
lubricating mouth. Fill the silicone oil in thecup on the bracket (see fig. 2) 
 

 
 
 
 
 
 
 
 
 
 
 
 

Fig. 1       Fig. 2 
 
Open the shuttle lid, fully lubricate the shuttle, then put on the hook lid (fig. 3).For safety 
reasons, the hook lid should be closed during operation. 
 
 
 
 
 
 
 
 
 
 
 

 
Fig. 3 

 
 
7.2 Insertion of needle 
 

 
Loosen the set screws on needle holder, fully 
insert the needle end into the needle socket in 
needle holder while keeping the needle slot facing 
front, then tighten it with the screws. (fig. 4) 
 
 
 

Fig. 4 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  9 

7.3 Threading of upper thread 
 
Optimize the thread take-up lever position and lead the thread as the figure shows.  When 
leading the thread for heavy material through the needle holder guide, do as the small 
detailed figure shows. 

 
 

Fig. 5  

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  10 

7.4Threading ofbobbin thread 
 
Insert bobbin 1 into bobbin case 2 as the fig. 6 shows and check from the back of shuttle 
hook 2 if the shuttle rotates in counterclockwise direction.Bobbin thread is led through the 
hook gap 3 and then tied on hole. The remain of bobbin thread end should be kept about 
25mm outside hole. (fig. 6) 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 6 
 
 
 
7.5Insertion and removal of the bobbin case 
 
Hold handle of the bobbin case and insert it ending up clicking into the lock of the hook 
shaft- see fig. 7. If the bobbin case is not properly installed, machine damage can occur 
during sewing  operation. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 7 
  
 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  11 

 
7.6 Thread tension adjustment 
 

A. Needle thread tension adjustment 
 

As the figure shows, turn Screw 3 and 4 clockwise to increase the tension, while 
counterclockwise to reduce the tension. (fig. 8) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 8 
 
 

B. Bobbin thread tension adjustment 
 

As the figure shows, turn screw 1 clockwise to increase the tension, while counterclockwise 
to reduce the tension. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Fig. 9  

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  12 

7.7 Bobbin thread winding 
 
Insert the bobbin onbobbin winder shaft on top part of the machine arm, press the winder 
bar to the shuttle and start the machine. When the bobbinis full with thread, the bar 
releases the bobbin.Cut the thread manually with knife. It is necessary to set the function of 
bobbin winding on display (see manual for software). See fig. 10 
 

Fig. 10 
  

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  13 

7.8 Adjusting pressure foot height 
Release the presser foot by loosing screw 1 at the bottom position. Keep a gap of 0.5mm 
between low edge of the pressure foot and the sewing material, then tighten screw. (see fig. 
11) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 11 
 
 
 
 
7.9 Used oil container 
 
The used oil container attached under the worktable should be taken away for disposal and 
clean-up after it is full of oil. (fig. 12) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 12 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  14 

8. MECHANICAL SETTINGS 
 

8.1 Setting of needle bar height 
 
Loosen screw 1 at the lowest position of the needle bar and  adjust its height to the 
line,which corresponds to appropriate type of needle, as the figure shows. Then tighten 
screw 1. (fig. 13) 
 
 
 
 
 
 
 
 
 
 
 

Fig. 13 
 
8.2Setting of needle and shuttle hook 
 
Adjust heightof needle bar to the line,which corresponds to appropriate type of needle, as 
the figure shows. 
 
 
 
 
 
 
 
 

Fig. 14 
 
Turn the locking bars (2) and take out shuttle ring (3) from shuttle (4), keeping needle 
centerin line with the tip of shuttle (A). Set position of hook driver to be in contact with the 
needle (see fig. 15 – B), then tighten screw (1). Loosen Screw (5) and turn screw (6) until the 
distance betweenneedle and tip of the hook is0.05-0.1mm(A). After setting of hook position, 
set the distance between needle and shuttle for7.5mm. For safety, fully tighten all screws 
after adjusting the shuttle. (fig. 15) 

Fig. 15 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  15 

 
8.3 Adjusting bottom shaft gear and driving gear 
 
Loosen screws 1 and 2(fig. 16). While rotating the shaft, turn the eccentric in the direction 
shown by the arrow to adjust the gear drive position. When the driving gear is not 
positioned accurately, the machine will not run. Set the top of shuttle driver to have 
maximum 0.1mm  clearance. If the clearance is too large between gear teeth, the machine 
will make increasing noise, and if too small, it will not be started. Fasten screw 1.  
 

Fig. 16 
 
8.4Setting of the shuttle spring position 
 
Take out the needle plate and loosen the 
top screw of the spring (1), align back 
point (A) vertically, and adjust the spring 
to keep it in line with the center (B) of 
needle, then tighten the screw. (fig. 17) 
 
 
 

 
Fig. 17 

8.5 Setting the height of the feed plate 
 
Loose the left and right two-sided screws(2). Move the rod up in the direction A to decrease 
the height of the feed plate (3) or move the rod down in the direction B to increase the 
height of the feed plate (3). After adjusting the height of the feed plate (3), fix the screw. 
(see fig. 18) 
 
 
 
 
 
 
 
 
 
 

Fig. 18 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  16 

8.6. Setting of presser foot 
 
Set position of the driving cam to be in line with the punctuation point on the shaft and 
tighten the screw (1). (see fig. 19) 

 
 
 
 
 
 

 
 
 
 
 

Fig. 19 
 
 
 
8.7 Setting of programmable presser foot 

 
Turn the screw (1) in the clockwise direction until the cam (2) touches the roll and the whole 
mechanism is under operation (see fig. 20). In this moment markings (3) and (4) should be in 
line (see fig. 21) 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 20 
 
 
 
 

Fig. 21 
 
 
 
 
 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  17 

Set the required height of the presser foot by the screw(5). Turn the screw counterclockwise 
(in the direction B) to decrease the height of the presser footor clockwise (in the direction A) 
to increase the height of the presser foot.(see fig. 22) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 22 
 
8.8 Setting of thread wiper 

 
A. Setting position of thread wiper 

 
Loosen the screw (1) of the wiper shaft and the setting screw, set the height of the wiper for 
19.5 mm above the needle plate, press the lever (4) and set the clearance between wiper 
and presser foot for 10 mm. Tighten the screw (1). Loosen the screw (5) and set the distance 
of the wiper from the needle for approximately 1mm (see fig. 23). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 23 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  18 

 
B. Activation and deactivation of the wiper 

 
For activation and deactivation of the wiper use switch (1) on the solenoid cover.(fig. 24) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 24 
 
 
 
 
8.9 Setting of feeding frame drive 
 
 
In order to set the tension of  X-asis driving 
beltmove the presser foot driver to the left, 
tighten the belt with the screw until the 
sagging of the belt pressed by the weight 
800g is set for 4mm. After settind is done, 
tighten the screws (see fig. 25). 
 
 
 
 
 
 
 
 

Fig. 25 
 

 
 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  19 

 
8.10 Setting of movable and fixed knives 
 
Move the needle plate to upper position and set the position of the movable knife to reach 
the required distance between needle plate hole axis and tip of the knife (A) as per the 
below chart. Set the position of the fixed knife (B) in accordance with the below chart and 
test the correct function of the thread trimming manually. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 26 
 
 
 
8.11 Setting of default position of movable knife 
 
Loosen screw (1) and move the 
lever (2) until the tip of the 
movable knifeis approximately 
1mm from the needle plate hole 
(fig. 27) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 27 
 
 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  20 

If it is not possible to reach the correct distance precisely, make final corrections by 
loosening nut (1) and turning the piston rod (2). Back speed of the movable knife is regulated 
by by loosening the valve (by 50% for threads with thickness 30-40 Nm and by 80% for 
threads with thickness 20-10 Nm). See fig. 28 below. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

          Fig. 28 
 
 
8.12 Setting of bobbin winder 
 

A. Loosen the screw (1) and adjust amount of 
wound thread by moving the lever (2) – in the 
direction of the arrow (A) to decrease the 
amount of thread and in the opposite direction 
to increase the amount of thread (see fig. 29) 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 29 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  21 

 
B. Set the distance between driving disc of the bobbin winder and the bearing to be  

10 mm. (see fig. 30) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 30 
 
 
8.13 Setting position of sensor of Z axis 
 
Put the needle in lower stop position by turning the hand wheel, while the sensor plate 
should cover the sensor. At the same time, distance between sensor and plate should be 
2mm (fig. 31). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Fig. 31 
 
 
 
 
 
 
 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  22 

8.14 Setting of initial points of X and Y axis. 
 

A. Setting of X-axis initial point(fig. 32) 
Remove lower guide plate and fixed and 
movable cover, move the upper feedplate to 
the middle of X axis, loosen 2 screws of the 
sensor and set the sensor plate to be in the 
middle of the sensor. Then tighten the screws. 
 
 
 
 
 
 

Fig. 32 
 
 

B. Setting of Y-axis initial point (fig. 33) 
Remove cover of the driving unit, set the feed 
plate to the middle of the moving rails in the 
direction of Y axis and set the sensor plate to 
be in the middle of the sensor. Then tighten 
the screws (1) and (2).  
 
 
 
  
 
 

  
      Fig. 33 

 
 
8.15Thread breakage detector 
 
Check the correct setting by observing 
indicator I0 in the testing parameters.When 
you start to move the spring (2) in the 
direction of the arrow, the indicator 
shouldturn red, after touching the plate (1), 
the indicator should turn green. If this is not 
the case, i tis necessary to make the correct 
setting by the screw (3) and plate (2).  
See fig. 34 
 
 

 
    Fig. 34 
 
 
 
 

www.ga
rud

an
.cz



ANITA © 

MP00200EN_171103  23 

9.TROUBLESHOOTING 
 
No. Trouble Cause Remedy 

1 
Error of 

control system 
or driving unit  

The fuse of power or circuit is 
short-cut 

Check fuses of the driving unit 
and contorl box and replace if 
necessary 

Driving beltis loose Set correct tension of the belt or 
replace it 

The feed bracket X or Y is beyond 
its limit 

Move the feed bracket to its 
normal position(within the 
restrictive range) 

2 Wrong stop 
position 

Wrong position of the sensor 
magnet 

Re-adjust position of the magnet 
or replace the magnet 

Not sufficient tension of the main 
belt 

Set correct tension of the belt 

3 Broken thread 

The threading is wrong Make the correct threading 
Wrong position of needle Setcorrect position of needle 
The needle is damaged (bent, 
needle hole becomes coarse, 
needle point worn or deformed) 

Replace the needle 

Wrong tension between needle 
thread and bobbin thread 

Adjust the correct tension 

Wrong tension of thread take-up 
spring  

Adjust the tension and the 
motion amount of the spring 

The bobbin case spring is 
damaged 

Replace the spring on bobbin 
case 

4 
Problem with 
the needle 

The needle is damaged(bent, 
broken or worn) 

Replace the needle 

Wrong position of needle Check correct insertion and 
position of needle 

Friction between the needle and 
hook 

Adjust the correct clearance 
between the needle and the 
hook 

5 
Trimming 

error occurs. 

The cross tension between the 
movable knife and the fixed knife 
is loose 

Adjust the position of fixed knife 

The blades of the movable knife 
and the fixed knife are worn or 
damaged 

Replace movable or fixed knife 

The position of the trimming cam 
is not correct 

Adjust position of the trimming 
cam. 

6 
Thread skips 

or falls off the 
needle eye 

The needle is bent Replace the needle 
The thread thickness is not in 
correspondence with the needle 
size 

Replace the needle 

Wrong position of needle Re-install the needle position 

www.ga
rud

an
.cz



                                                                                                                                     ANITA © 

 
 
MP00200EN_171103  24 

Wrong timing of motion between 
needle and hook 

Re-adjust correct timing 
between needle and hook 

Too big clearance between 
needle and hook 

Re-adjust correct clearance 
between needle and hook 
 
 

Wrong tension of thread take-up 
spring 

Adjust correct tension of the 
pring 

7 Wrong thread 
tension 

The tension of needle thread is 
not sufficient Adjust the tension of needle 

thread 
The tension of bobbin thread is 
not sufficient 

Adjust the tension of bobbin 
thread 

The timing of the motion 
between needle and hook is in 
disharmony 

Re-adjust correct timing 
between needle and hook 

8 

Wrong 
function of 

thread 
breakage 
detector 

The thread take-up spring is not 
well linked with thread sensor 
plate 

Clean the thread take-up spring 
and the sensor plate and adjust 
the correct mutual position 

The wire of thread sensor is not 
well linked 

Check the correct wiring  

 

10.OPERATION OF PEDALS 
A. If you step on the middle pedal, the left upper feed descends to hold sewing 

material. 
B. If you step on the right pedal, the right upper feed descends to hold sewing material. 
C. If you step on the left pedal, the machine starts sewing. 

 
 

 
Fig. 35 

www.ga
rud

an
.cz



 
 

Spare Parts Book 
Katalog náhradních dílů 

 

 
 

GPS/H-1510 
GPS/G-2010 

 

 
 
 
ANITA B, s.r.o. 
Průmyslová 2453/7 
680 01 Boskovice 
Czech Republic 
tel:  +420 516 454 774 
  +420 516 453 496 
fax: +420 516 452 751               

   e-mail: info@anita.cz  
  
          MP00200EN_171103 



                                                                                                                                   ANITA © 

MP00200EN_171103  2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Všechna práva vyhrazena. 
Vlastnictví Anita B s r.o. a chráněno autorským právem. Použití tohoto obsahu bez 
písemného souhlasu Anita B s r.o. zakázáno. 
Copyright © Anita B s r.o. (2017) 
 
All rights reserved 
All rights reserved property of Anita B and protected by copyright. The use of this content 
without written permission is prohibited. Copyright © Anita B s r.o. (2017) 
  



ANITA © 

MP00200EN_171103  3 

Content/Obsah 
 

1. FRAME & MISCELLANEOUS COVER COMPONENTS (1/2) ................................. 6 

RAMENO STROJE A KRYTY STROJE (1/2) ..................................................................... 6 

1. FRAME & MISCELLANEOUS COVER COMPONENTS (2/2) ................................. 8 

RAMENO STROJE A KRYTY STROJE (2/2) ..................................................................... 8 

2. FRAME & MISCELLANEOUS COVER COMPONENTS ........................................ 10 

ZÁKLADOVÁ DESKA ŠICÍHO STROJE A KRYTY ...................................................... 10 

3. MAIN SHAFT & NEEDLE BAR COMPONENTS (1/2) ............................................ 12 

HORNÍ HŘÍDEL A JEJÍ MECHANISMY (1/2) ................................................................. 12 

3. MAIN SHAFT & NEEDLE BAR COMPONENTS (2/2) ............................................ 14 

HORNÍ HŘÍDEL A JEJÍ MECHANISMY (2/2) ................................................................. 14 

4. PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (1/2) ............ 16 

MECHANISMUS ZDVIHU PATKY (1/2) ......................................................................... 16 

4. PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (2/2) ............ 18 

MECHANISMUS ZDVIHU PATKY (2/2) ......................................................................... 18 

5. PROGRAMMABLE PRESSER FOOT MECHANISM (1/2) ...................................... 20 

MECHANISMUS PROGRAMOVATELNÉ PATKY (1/2) ............................................... 20 

5. PROGRAMMABLE PRESSER FOOT MECHANISM (2/2) ...................................... 22 

MECHANISMUS PROGRAMOVATELNÉ PATKY (2/2) ............................................... 22 

6. SHUTTLE DRIVER SHAFT COMPONENTS ........................................................... 24 

SPODNÍ HŘÍDEL A JEJÍ MECHANISMY ........................................................................ 24 

7. TENSION RELEASE & TENSION COMPONENTS ................................................. 26 

MECHANISMUS NAPÍNAČE NITĚ ................................................................................. 26 

8. WIPER MECHANISM COMPONENTS ..................................................................... 28 

MECHANISMUS ODHAZOVAČE NITĚ ......................................................................... 28 

9. THERAD CLAMP COMPONENTS ............................................................................ 30 

MECHANISMUS ZACHYTAVAČE NITĚ ....................................................................... 30 

10. THERAD TRIMMER MECHANISM COMPONENTS .......................................... 32 

MECHANISMUS ODSTŘIHU NITĚ ................................................................................. 32 

11. X-Y COMPONENTS ................................................................................................ 34 

MECHANISMUS OSY X-Y ............................................................................................... 34 

12. CLOTH FEED MECHANISM COMPONENTS (1/2)............................................. 36 

PODÁVACÍ MECHANISMUS (1/2) .................................................................................. 36 

12. CLOTH FEED MECHANISM COMPONENTS (2/2)............................................. 38 

PODÁVACÍ MECHANISMUS (2/2) .................................................................................. 38 

13. PNEUMATIC COMPONENTS ................................................................................ 40 



                                                                                                                                   ANITA © 

MP00200EN_171103  4 

PNEUMATIKA ................................................................................................................... 40 

14. ACCESSORIES COMPONENTS ............................................................................ 42 

PŘÍSLUŠENSTVÍ ................................................................................................................ 42 

 

 



ANITA © 

MP00200EN_171103  5 

  



                                                                                                                                   ANITA © 

MP00200EN_171103  6 

1. FRAME & MISCELLANEOUS COVER COMPONENTS (1/2) 
 RAMENO STROJE A KRYTY STROJE (1/2) 
 
 
 
 
 
 

 
 
 
 
 
 
  



ANITA © 

MP00200EN_171103  7 

1.FRAME & MISCELLANEOUS COVER COMPONENTS (1/2) 

RAMENO STROJE A KRYTY STROJE (1/2) 
Ref.No Parts No. Name of parts Popis Qty Note 

1 O1011510  UPSIDE COVER   HORNÍ KRYT 1   

2 10027383  BOBBIN  WINDER UNIT   NAVÍJEČ 1   

3 10011134  BOBBIN THREAD TENSION ASM.   NAVÍJEČ 1   

4 10008776  SCREW M5 L=12   ŠROUB M5 L=12 8   

5 10011101  SCREW SM11/64"×40 L=11   ŠROUB SM11/64"×40 L=1 3   

6 10011143  SCREW SM9/64"×40 L=7   ŠROUB SM9/64"×40 L=7   1   

7 10011149  THREAD CUTTER   NŮŽ 1   

8 10000090  RUBBER PLUG   UCPÁVKA 5   

9 20003790  THREAD TAKE UP LEVER COVER   KRYT NIŤOVÉ PÁKY 1   

10 10011143  SCREW SM9/64"×40 L=7   ŠROUB SM9/64"×40 L=7 2   

11 20010744  STOP SWITCH ASM.   STOP TLAČÍTKO 1   

12 20010435  STOP SWITCH PLATE   STOP TLAČÍTKO 1   

13 20010434  STOP SWITCH BOX   STOP TLAČÍTKO 1   

14 10028708  STOP SWITCH   STOP TLAČÍTKO 1   

15 10009595  SCREW M4 L=4.5   ŠROUB M4 L=4,5 1   

16 10000863  SCREW M4 L=12   ŠROUB M4 L=12 2   

17 10009868  SCREW M4 L=8   ŠROUB M4 L=8 4   

18 20008485  LEFTWARD COVER   KRYT LEVÝ 1   

19 A0301510  FACE COVER   ČELNÍ KRYT 1   

20 10008776  SCREW M5 L=12   ŠROUB M5 L=12 2   

22 10011099  RUBBER PLUG   UCPÁVKA 1   

23 10000563  SCREW M4 L=5   ŠROUB M4 L=5 2   

24 10011139  ARM THREAD GUIDE B   VODIČ 1   

25 10010668  SCREW SM11/64"×40 L=7.8   ŠROUB SM11/64"×40 L=7.8   1   

26 10011140  NUT SM9/64"×40   MATICE SM9/64"×40  2   

27 10011148  ARM THREAD GUIDE M   VODIČ NITĚ 1   

28 10000181  L SHAPED THREAD GUIDE   VODIČ NITĚ 1   

29 10000741  GUIDE PLATE   VODIČ 1   

30 20005462  THB SENSOR CABLE ASM.   DETEKTOR PŘETRHU NITĚ 1   

31 10000752  BUSHING   POUZDRO 1   

32 10009691  SCREW SM9/64"×40 L=10   ŠROUB SM9/64"×40 L=10 2   

33 10008940  ARM THREAD GUIDE R   VODIČ 1   

34 10027270  RUBBER PLUG   UCPÁVKA 1   

35 10011200  THREAD GUIDE PLATE B   VODIČ 1   

36 10011158  SCREW SM15/64"×28 L=7   ŠROUB SM15/64"×28 L=7   2   

37 10011136  RUBBER PLUG   UCPÁVKA 2   

38 10011145  THREAD GUIDE PLATE A   VODIČ 1   

39 10003049  SCREW M4 L=12   ŠROUB M4 L=12 4   

40 O1401510  BACK COVER   KRYT ZADNÍ 1   



                                                                                                                                   ANITA © 

MP00200EN_171103  8 

1. FRAME & MISCELLANEOUS COVER COMPONENTS (2/2) 
 RAMENO STROJE A KRYTY STROJE (2/2) 
  



ANITA © 

MP00200EN_171103  9 

1.FRAME & MISCELLANEOUS COVER COMPONENTS (2/2) 
RAMENO STROJE A KRYTY STROJE (2/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

41 10011570  SCREW SM11/64"×40 L=7   ŠROUB SM11/64"×40 L=7   4   

42 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 4.6×9.7×0.8   2   

43 10011636  SAFETY PLATE   CHRÁNIČ OČÍ 1   

44 10011677  HINGE SCREW   ŠROUB 1   

45 10011678  SPRING   PRUŽINA 1   

46 10011684  SAFETY PLATE INSTALLING PLATE B   DRŽÁK 1   

47 10011632  SAFETY PLATE INSTALLING PLATE A   DRŽÁK 1   

48 10011633  SCREW PIN   ŠROUB 1   

49 10010370  NUT SM11/64"×40   MATICE SM11/64"×40  1   

50 10011682  NUT SM3/16"×28   MATICE SM3/16"×28   1   

51 20004358  SAFETY PLATE ASM.  CHRÁNIČ OČÍ KOMPLETNÍ （1）    

52 10031715  SIGNAL SWITCH BOARD   SPÍNAČ 1   

53 10024992  SUPPORT PILLAR   PODPĚRA 4   

54 10009103  SCREW M4 L=16   ŠROUB M4 L=16 4   
  



                                                                                                                                   ANITA © 

MP00200EN_171103  10 

2. FRAME & MISCELLANEOUS COVER COMPONENTS 
 ZÁKLADOVÁ DESKA ŠICÍHO STROJE A KRYTY 
 
 
  



ANITA © 

MP00200EN_171103  11 

2.FRAME & MISCELLANEOUS COVER COMPONENTS 
ZÁKLADOVÁ DESKA ŠICÍHO STROJE A KRYTY 

Ref.No Parts No. Name of parts Popis Qty Note 

1 
10027271 

X MOVEMENT UPPER COVER L ASM. KRYT 
1 

1510 
02012010 2010 

2 
10027272 

 X MOVEMENT UPPER COVER R ASM.   KRYT 
1 

1510 
02022010 2010 

3 10000202  SCREW M4 L=6   ŠROUB M4 L=6 16   

4 10027265  X MOVEMENT COVER RAIL     4   

5 10002876  SPRING PIN 1.5×4   PRUŽINA 4   

6 
10027273 

X MOVEMENT LOWER COVER ASM. DESKA 
2 1510 

02062010 2 2010 

7 
10027264 

FEED BASE COVER KRYT 
2 1510 

02072010 1 2010 

8 10000707 SCREW M4 L=5.6 ŠROUB M4 L=5.6 4   

9 20008490 X MOTOR COVER   KRYT MOTORU 1   

10 
10027263 

NEEDLE BAR SUPPORT COVER PODÁVACÍ DESKA 
2 1510 

02102010 2 2010 

11 10000852  SCREW SM3/16"×28 L=9   ŠROUB SM3/16"×28 L=9 2   

12 10006780  WASHER 5.2   PODLOŽKA 5.2 6   

13 10000197 COVER  SUPPORT 2   KRYT 2   

14 10011680 WASHER 4.6×9.7×0.8   PODLOŽKA 6   

15 10014441 SCREW M4 L=6   ŠROUB M4 L=6 7   

16 10006396 COVER BASE   KRYT 2   

17 10000595 SCREW SM11/64"×40 L=9   ŠROUB SM11/64"×40 L=9 4   

18 10000480 WASHER 6   PODLOŽKA 6 4   

19 10005122 SCREW M6 L=10   ŠROUB M6 L=10 4   

20 10006399 COVER SUPPORT_R   DRŽÁK 1   

21 10006395 COVER SUPPORT_L   DRŽÁK 1   

22 10000184 RUBBER PLUG   UCPÁVKA 1   

23 10011141 PIN   ČEP 2   

24 10011232 SCREW M6 L=6   ŠROUB M6 L=6 2   

25 20004123 HOOK COVER ASM.   KRYT CHAPAČE 1   

26 10010815 PIN   KOLÍK 1   

27 10011420 PRESSER SPRING A   PRUŽINA 1   

28 10010807 PRESSER SPRING B   PRUŽINA 2   

29 10010808 SCREW SM11/64"×40 L=7.8   ŠROUB SM11/64"×40 L=7.8 1   

30 10014296 RUBBER PLUG   UCPÁVKA 2   

31 10021601 OIL TANK ASM.   NÁDOBKA NA OLEJ 1   

32 10028678 FELT   FILC 1   

33 10028677 GREASE COVER   KRYT 1   

34 10000927 WASHER 3.2   PODLOŽKA 3.2 2   

35 10001513 SCREW M3 L=6   ŠROUB M3 L=6 6   

36 10003887 NUT M3   MATICE M3 4   

37 02372010 COVER RIGHT KRYT PRAVÝ 1 



                                                                                                                                   ANITA © 

MP00200EN_171103  12 

3. MAIN SHAFT & NEEDLE BAR COMPONENTS (1/2) 
 HORNÍ HŘÍDEL A JEJÍ MECHANISMY (1/2) 
  



ANITA © 

MP00200EN_171103  13 

3.MAIN SHAFT & NEEDLE BAR COMPONENTS (1/2) 
HORNÍ HŘÍDEL A JEJÍ MECHANISMY (1/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10031828  MAIN SHAFT SERVO MOTOR   MOTOR 1   

2 10001943  SCREW M5 L=20   ŠROUB M5 L=20 4   

3 03031507  COUPLING (1)   SPOJKA 1   

4 10011227  COUPLING RUBBER   PRUŽNÝ ELEMENT 1   

5 10012613  COUPLING (2)   SPOJKA 1   

6 10009187  SCREW M6 L=8   ŠROUB M6 L=8 11   

7 10025863  BEARING 5204Z   LOŽISKO 5204Z 1   

8 10014264  BEARING BUSH   POUZDRO 1   

9 10010678  SCREW 15/64-28 L=8   ŠROUB 15/64-28 L=8 6   

10 10014337  MAIN SHAFT BALANCER    PROTIZÁVAŹÍ 1   

11 10014332  BALANCER FIX  PLATE   OBJÍMKA 1   

12 10011644  SCREW M5 L=13   ŠROUB M5 L=13 2   

13 10009626  SCREW M3 L=6   ŠROUB M3 L=6 3   

14 10014266  RUBBER PLUG   UCPÁVKA 2   

15 10014268  CRANK ROD SUPPORT PLATE   KRYCÍ PLECH 1   

16 10014269  BEARING SUPPORT PLATE   PODLOŽKA 2   

17 10023508  NEEDLE BEARING   LOŽISKO -1   

18 10023509  NEEDLE BEARING   LOŽISKO -1   

19 10023510  NEEDLE BEARING   LOŽISKO 1   

20 10023511  NEEDLE BEARING   LOŽISKO -1   

21 10014270  CRANK ROD   PÁKA 1   

22 10014265  ECCENTRIC CAM   EXCENTR 1   

23 10014333  CONNECTING SHAFT   HŘÍDEL 1   

24 10011188  RUBBER PLUG   UCPÁVKA 1   

25 10004600  THRUST COLLAR   KROUŽEK 1   

26 10013590  SCREW 11/64-40 L=4   ŠROUB 11/64-40 L=4 4   

27 10025296  THRUST COLLAR   KROUŽEK 1   

28 10003533  BEARING 6900ZZNR   LOŽISKO 6900ZZNR 1   

29 10008790  OSCILLATING GEAR   OZUBENÉ KOLO 1   

30 10012162  SCREW M5 L=5   ŠROUB M5 L=5 2   

31 10008551  OSCILLATING GEAR ECCENTRIC SHAFT   HŘÍDEL 1   

32 10003547  BEARING 6022VVNR   LOŽISKO 6022VVNR 1   

33 10014362  BEARING BUSH   POUZDRO 1   

34 10027274  MAIN SHAFT   HŘÍDEL  1   

35 10021312  GEAR A   OZUBENÉ KOLO A 1   

36 10011226  SCREW 11/64-40 L=2.8   ŠROUB 11/64-40 L=2.8 4   

37 10027277  NEEDLE FEED SHAFT METAL    POUZDRO 1   

38 10011242  SPRING   PRUŽINA 1   

39 10027278  HANDWHEEL SHAFT   HŘÍDEL RUČNÍHO KOLA 1   

40 10006073  SPRING PIN   KOLÍK 1   

41 10011603  HANDWHEEL   RUČNÍ KOLO 1   



                                                                                                                                   ANITA © 

MP00200EN_171103  14 

3. MAIN SHAFT & NEEDLE BAR COMPONENTS (2/2) 
 HORNÍ HŘÍDEL A JEJÍ MECHANISMY (2/2) 
  



ANITA © 

MP00200EN_171103  15 

3.MAIN SHAFT & NEEDLE BAR COMPONENTS (2/2) 
HORNÍ HŘÍDEL A JEJÍ MECHANISMY (2/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

42 10011225  HANDWHEEL SETSCREW M6   ŠROUB RUČNÍHO KOLA M6 1   

43 10027407  GEAR B   OZUBENÉ KOLO B 1   

44 10009172  BOBBIN WINDER DRIVING WHEEL   KOLO 1   

45 10011223  SCREW 11/64-40 L=11.5   ŠROUB 11/64-40 L=11.5 2   

46 10014280  BEARING BUSH   POUZDRO 1   

47 10025882  BEARING 6004NR-2RS   LOŽISKO 6004NR-2RS   1   

48 10014283  COUNTER WEIGHT   VAČKA 1   

49 10014272  SCREW M6 L=11.5   ŠROUB M6 L=11.5 1   

50 10022863  SCREW M6 L=6   ŠROUB M6 L=6 2   

51 10014282  SCREW M8   ŠROUB M8 1   

52 10014284  SCREW M8 L=12   ŠROUB M8 L=12   1   

53 10011622  WASHER 8×15×0.7   PODLOŽKA 8×15×0.7   1   

54 10021602  THREAD TAKÉ UP COMPL   NIŤOVÁ PÁKA KOMPLETNÍ 1   

55 10011194  SLIDE BLOCK   KOSTKA 1   

56 10010587  RUBBER PLUG   UCPÁVKA 1   

57 10027276  NEEDLE BAR METAL   POUZDRO 1   

58 10010590  NEEDLE BAR CONNECTING   DRŽÁK JEHELNÍ TYČE 1   

59 10030286  SCREW 9/64-40 L=6   ŠROUB 9/64-40 L=6 1   

60 10000323  NEEDLE BAR   JEHELNÍ TYČ 1   

61 10010588  SCREW 1/8-44 L=4.5   ŠROUB 1/8-44 L=4.5  1   

62 10027275  NEEDLE BAR LOWER METAL    POUZDRO 1   

63 10000237  THREAD GUIDE   VODIČ NITĚ 1   

64 10004896  NEEDLE DP×17 18#   JEHLA DP×17 18# 1   

65 10000260  WASHER 5.2×9.8×1   PODLOŽKA 5.2×9.8×1 4   

66 10031678  NEEDLE BAR METAL GREASE COVER   KRYT 1   

67 03671510 MOTOR HOLDER DRŽÁK MOTORU 1   

68 C4001510 HOLDER DRŽÁK  1   

69 K4001507 SENSOR SENZOR 1   

70 C3801510 PLATE DESKA 1   

71 C3601510 HOLDER DRŽÁK 1   

72 C3701510 HOLDER DRŽÁK 1   

73 03731510 SCREW M4x8 DIN 912 ŠROUB M4x8 DIN 912 4   
  



                                                                                                                                   ANITA © 

MP00200EN_171103  16 

4. PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (1/2) 
 MECHANISMUS ZDVIHU PATKY (1/2) 
  



ANITA © 

MP00200EN_171103  17 

4.PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (1/2) 
MECHANISMUS ZDVIHU PATKY (1/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10027282  ECCENTRIC CAM   VAČKA 1   

2 10009187  SCREW M6 L=8   ŠROUB M6 L=8 2   

3 10030861  RETAINING RING   KROUŽEK 2   

4 10027336  WASHER 28.5×35×1   PODLOŽKA 28.5×35×1 2   

5 10022863  SCREW M6 L=6   ŠROUB M6 L=6 1   

6 10027280  CRANK CONNECTING ROD   LOŽISKO 1   

7 10029000  NEEDLE BEARING   LOŽISKO 1   

8 10029001  NEEDLE BEARING   LOŽISKO 1   

9 10029002  NEEDLE BEARING   LOŽISKO 1   

10 10029003  NEEDLE BEARING   LOŽISKO 1   

11 10000642  FORKED LINK   KLIKA 1   

12 10009008  SCREW M6 L=16   ŠROUB M6 L=16 1   

13 10009654  E-RING 6   KROUŽEK 2   

14 10027283  CONNECTING SHAFT   KOLÍK 1   

15 10027284  BUSHING   POUZDO 2   

16 10027286  RUBBER PLUG   UCPÁVKA 2   

17 10027285  PRESSER WAVING SHAFT   HŘÍDEL 1   

18 10000479  ADJUSTING ARM   KLIKA 1   

19 10011232  SCREW M6 L=6   ŠROUB M6 L=6 3   

20 10000632  ADJUSTING NUT   MATICE 1   

21 10000480  WASHER 6   PODLOŽKA 6 1   

22 10027288  INTERMEDIATE PRESSURE LINK A   OJNICE 1   

23 10027287  SCREW 15/64-28   ŠROUB 15/65-28 1   

24 10027289  SCREW   ŠROUB 1   

25 10027307  WASHER 10.4×19×2   PODLOŽKA 10.4×19×2  1   

26 10027331  PRESSURE VARIABLE PLATE ASM   OJNICE 1   

27 10027308  LOCATING SHAFT   HŘÍDEL 1   

28 10027302  SCREW   ŠROUB 1   

29 10027301  SLIDE BLOCK   KOSTKA 1   

30 10009868  SCREW M4 L=8   ŠROUB M4 L=8 2   

31 10027293  SPRING LOCATING PLATE   DRŽÁK 1   

32 10027303  SCREW   ŠROUB 1   

33 10027300  INTERMEDIATE PRESSURE LINK B   OJNICE 1   

34 10012830  WASHER 6.2×10.3×1.2   PODLOŽKA 6.2×10.3×1.2   1   

35 10027299  SCREW   ŠROUB 1   

36 10027298  INTERMEDIATE PRESSURE LINK C   OJNICE 1   

37 10000482  HINGE SCREW   ŠROUB 1   

38 10000483  THRUST COLLAR   KROUŽEK 1   

39 10013590  SCREW 11/64-40 L=4   ŠROUB 11/64-40 L=4  2   

40 10027290  INTERMEDIATE PRESSURE LINK D   PÁKA 1   

41 10000481  SCREW   ŠROUB 1   



                                                                                                                                   ANITA © 

MP00200EN_171103  18 

4. PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (2/2) 
 MECHANISMUS ZDVIHU PATKY (2/2) 
  



ANITA © 

MP00200EN_171103  19 

4.PRESSER MECHANISM & PRESSER VARIABLE COMPONENTS (2/2) 
MECHANISMUS ZDVIHU PATKY (2/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

42 10000520  SCREW 11/64-40 L=4   ŠROUB 2   

43 10027291  POSITIONING LINK 1   PÁKA 1   

44 10027292  POSITIONING LINK 2   PÁKA 1   

45 10027294  SPRING   PRUŽINA 1   

46 10005103  PRESS ADJUSTING SCREW ASM   ŠROUB 1   

47 10000636  PRESSER GUIDE BAR   PŘÍTLAČNÁ TYČ 1   

48 10000522  PRESS ADJUSTING SPRING   PRUŽINA 1   

49 10027305  PRESSER BAR GUIDE BRACKET   DRŽÁK 1   

50 10027304  LINK CONNECTING PLATE   PLECH 1   

51 10000380  SCREW 11/64-40 L=18   ŠROUB 11/64-40 L=18   1   

52 10000387  SCREW 9/64-40 L=13.5   ŠROUB 9/64-40 L=13.5   1   

53 10027306  PRESSER BUSHING   POUZDRO 1   

54 10010646  PRESSER BAR   PŘÍTLAČNÁ TYČ 1   

55 
JK210D-FOOT-

3.0MM-6H 
 PRESSER FOOT (NEEDLE HOLE 
3,0MM; L=6) 

Patka (otvor po jehlu 
3,0mm;L=6) 1   

56 10000487  FINGER GUARD   CHRÁNIČ PRSTŮ 1   

57 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 4.6×9.7×0.8 1   

58 10010650  SCREW 9/64-40 L=10.5   ŠROUB 9/64-40 L=10.5   1   
  



                                                                                                                                   ANITA © 

MP00200EN_171103  20 

5. PROGRAMMABLE PRESSER FOOT MECHANISM (1/2) 
 MECHANISMUS PROGRAMOVATELNÉ PATKY (1/2) 
  



ANITA © 

MP00200EN_171103  21 

5.PROGRAMMABLE PRESSER FOOT MECHANISM (1/2) 
MECHANISMUS PROGRAMOVATELNÉ PATKY (1/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10027402  STEPPING MOTOR   KROKOVÝ MOTOR 1   

2 10009103  SCREW M4 L=16   ŠROUB M4 L=16 4   

3 10027319  MOTOR BRACKET   DRŽÁK MOTORU 1   

4 10002028  SCREW M6 L=20   ŠROUB M6 L=20 2   

5           

6 05061510  COUPLING   SPOJKA 2   

7 05071510  COUPLING RUBBER   PODLOŽKA 1   

8 10027314  BUSHING   POUZDRO 1   

9 10027295  OIL FELT PAD   FILC 1   

10 10009868  SCREW M4 L=8   ŠROUB M4 L=8 3   

11 10027296  OIL FELT PAD   DRŽÁK FILCE 1   

12 10027297  OIL FELT PAD BRACKET   DRŽÁK FILCE 1   

13 10027315  PRESSER VARIABLE SHAFT   HŘÍDEL 1   

14 10027316  GEAR A   KOLO A 1   

15 10028805  GEAR B   KOLO B 1   

16 10027320  THRUST COLLAR   KROUŽEK 2   

17 10027334  SENSOR SLIT ASM   PLECH 1   

18 10007147  BEARING   POUZDRO 1   

19 10000212  WASHER 8.5   PODLOŽKA 1   

20 10027313  BUSHING   POUZDRO 2   

21 10027312  ECCENTRIC SHAFT   HŘÍDEL 1   

22 10011232  SCREW M6 L=6   ŠROUB M6 L=6 5   

23 10027310  PRESSER VARIABLE LINK   OJNICE 1   

24 10027311  SCREW M6   ŠROUB M6 1   

25 10030834  SCREW M6   ŠROUB M6 1   

26 10010193  SCREW M4   ŠROUB M5 1   

27 10027309  OIL FELT PAD   DRŽÁK FILCE 1   

28 10003582  BEARING F608ZZ   POUZDRO 2   

29 10026837  WAVED WASHER 8   PODLOŽKA 8 1   

30 10027321  LIFTING CAM   VAČKA 1   

31 10011232  SCREW M6 L=6   ŠROUB M6 L=6 2   

32 10027322  PRESSER LIFT SHAFT   HŘÍDEL 1   

33 10009654  E-RING 6   KROUŽEK 1   

34 10027323  SPRING LOCATING PLATE   DRŽÁK 1   

35 10000355  SCREW M6 L=8   ŠROUB M6 L=8 1   

36 10027326  SPRING   PRUŽINA 1   

37 10003657  CAM FOLLOWER   PÁKA S ROLNOU 1   

38 10027325  LIFTING LINK   PÁKA 1   

39 10027324  BUSHING   POUZDRO 1   

40 10000434  WASHER 11.2×16.3×1   PODLOŽKA 11.2×16.3×1  1   

41 10027364  LOCATING SHAFT   HŘÍDEL 1   



                                                                                                                                   ANITA © 

MP00200EN_171103  22 

5. PROGRAMMABLE PRESSER FOOT MECHANISM (2/2) 
 MECHANISMUS PROGRAMOVATELNÉ PATKY (2/2) 
  



ANITA © 

MP00200EN_171103  23 

5.PROGRAMMABLE PRESSER FOOT MECHANISM (2/2) 
MECHANISMUS PROGRAMOVATELNÉ PATKY (2/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

42 10001239  SCREW M4 L=6   ŠROUB M4 L=6 1 

43 C4301510  SENSOR INSTALLING BASE   DRŽÁK SNÍMAČE 1 

44 GX-F8  SENSOR   SENZOR 1 

45 10000984  SCREW M3 L=8   ŠROUB M3 L=8 1 

46 10027328  WASHER   PODLOŽKA  1 

47 10007241  WASHER 8.3×16×1   PODLOŽKA 8.3×16×1 2 

48 05051510 SCREW M5x10 DIN 912 ŠROUB M5x10 DIN 912 2 

49 05491510 SCREW M3x8 DIN 912 ŠROUB M3x8 DIN 912 1 

50 05501510 SCREW M4x8 DIN 912 ŠROUB M4x8 DIN 912 2 
  



                                                                                                                                   ANITA © 

MP00200EN_171103  24 

6. SHUTTLE DRIVER SHAFT COMPONENTS 
 SPODNÍ HŘÍDEL A JEJÍ MECHANISMY 
  



ANITA © 

MP00200EN_171103  25 

6.SHUTTLE DRIVER SHAFT COMPONENTS 
SPODNÍ HŘÍDEL A JEJÍ MECHANISMY 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10027339  SHUTTLE DRIVER SHAFT GEAR   OZUBENÉ KOLO 1   

2 10001430  SCREW M6 L=4   ŠROUB M6 L=4 1   

3 10007893  PIN   ČEP 1   

4 10010804  WASHER 8.2×16×2.5   PODLOŽKA 8.2×16×2.5  1   

5 10009776  BEARING F698ZZ   POUZDRO 2   

6 10004600  THRUST COLLAR   KROUŽEK 1   

7 10027340  SHUTTLE DRIVER SHAFT   HŘÍDEL 1   

8 10014297  SHUTTLE OIL SEAL   PODLOŽKA 2   

9 10014295  SHUTTLE BEARING RING   KROUŽEK 2   

10 10023516  NEEDLE BEARING   LOŽISKO 2   

11 10023517  NEEDLE BEARING   LOŽISKO 2   

12 10023518  NEEDLE BEARING   LOŽISKO 2   

13 10023519  NEEDLE BEARING   LOŽISKO 2   

14 10008576  BEARING BUSH   POUZDRO 2   

15 10007800  TUBE   HADICE 600   

16 10008103  OIL WICK   KNOT 750   

17 10007800  TUBE   HADICE 500×2    

18 10008103  OIL WICK   KNOT 400×2    

19 10014248  SHUTTLE   CHAPAČOVÁ DRÁHA 1   

20 10010744  SCREW 3/32-56 L=3.5   ŠROUB 3/32-56 L=3.5  4   

21 10004596  SHUTTLE UPPER SRRING   PLECH 1   

22 10009669  E-RING 3.5   KROUŽEK 2   

23 10004495  SPRING   PRUŽINA 2   

24 10011425  SCREW 11/64-40 L=4.3   ŠROUB 11/64-40 L=4.3 1   

25 10011426  SHUTTLE RACE ADJUSTING SHAFT   EXCENTR 1   

26 10010817  SCREW 15/64-28 L=11.5   ŠROUB 15/64-28 L=11.5 1   

27    PLASTIC PLUG     1   

28 10011232  SCREW M6 L=6   ŠROUB M6 L=6 2   

29 10004261  INNER HOOK PRESSER ASM   PÁKA 2   

30 10007926  SHUTTLE LUBRICATING PLATE   PLECH 1   

31 10010797  SCREW 9/64-40 L=4   ŠROUB 9/64-40 L=4  2   

32 10010800  OIL FELT PAD   DRŽÁK FILCE 1   

33 10010799  OIL FELT PAD PRESSER   DRŽÁK FILCE 1   

34 10011427  OIL FELT PAD   DRŽÁK FILCE 2   

35 10011077  OIL FELT PAD   DRŽÁK FILCE 1   

36 10000573  SHUTTLE DRIVER   UNAŠEČ CHAPAČE 1   

37 10004611  SCREW 3/16-28 L=12   ŠROUB 3/16-28 L=12  1   

38 10003802  SHUTTLE   CHAPAČ 1   

39 10010738  SHUTTLE COVER ASM   KRYT CHAPAČE 1   

40 10000649  BOBBIN   CÍVKA 1   
41 10003783  BOBBIN CASE   POUZDRO CÍVKY 1   
42 10013590  SCREW 11/64-40 L=4   ŠROUB 11/64-40 L=4  2   



                                                                                                                                   ANITA © 

MP00200EN_171103  26 

7. TENSION RELEASE & TENSION COMPONENTS 
 MECHANISMUS NAPÍNAČE NITĚ 
  



ANITA © 

MP00200EN_171103  27 

7.TENSION RELEASE & TENSION COMPONENTS 
MECHANISMUS NAPÍNAČE NITĚ 

Ref.No Parts No. Name of parts Popis Qty Note 

1 J0411510 HOLDER DRŽÁK 1 

2 J0421510 HOLDER DRŽÁK 1 

3 J0111510 HOLDER DRŽÁK 1 

4 KQ2H04-M5 HOSE NIPPLE NÁSTRČNÁ SPOJKA 2 

5 07051510 SCREW ŠROUB 2 

6 07061510 THREADED ROD ZÁVITOVÁ TYČ 1 

7 J0301510 KNUCKLE KLOUB 1 

8 07081510 SCREW ŠROUB 2 

9 CQ2B20-10D PNEUMATIC CYLINDER VÁLEC PNEUMATICKÝ 1 

10 07101510 SCREW ŠROUB 2 

11 07111510 SCREW ŠROUB 2 

12         

13         

14 GC-315-01-004 PIN ČEP 1 

15 10027381  SCREW M4   ŠROUB M4 1 

16 10014316  TENSION RELEASE CRANK   PÁKA 1 

17 10014317  SCREW M5   ŠROUB M 1 

18 10009471  NUT M4   MATICE M4 1 

19 10027355  TENSION RELEASE BAR   TÁHLO ODSTŘIHU 1 

20 10011143  SCREW SM9/64"×40 L=7   ŠROUB SM9/64"×40 L=7   2 

21 10027356  TENSION RELEASE PLATE   VEDENÍ 1 

22 10027360  THREAD TENSION 2 ASM   NAPÍNAČ KOMPLETNÍ 1 

23 10027359  TENSION RELEASE PIN  ČEP （1）  

24 10004631  THREAD TENSION POST BASE  POUZDRO （1）  

25 10004632  SCREW SM9/64"×40   ŠROUB SM9/64"×40   （1）  

26 10002407 THREAD TENSION STUD SVORNÍK NAPÍNAČE （1）  

27 10004730  SPRING  PRUŽINA （1）  

28 10004393  THREAD TENSION DISK  MISKA （2）  

29 10004625  THREAD TENSION DISK PRESSER  VYPÍNACÍ MISKA （1）  

30 10004626  SPRING  PRUŽINA （1）  

31 10004633  DISK STOPPER  PODLOŽKA （1）  

32 10004523  THREAD TENSION NUT  MATICE （1）  

33 10010678  SCREW SM15/64"×28 L=8   ŠROUB SM15/64"×28 L=8   1 

34 10011493 THREAD TENSION 1 ASM 
NAPÍNAČ POMOCNÝ 
KOMPLETNÍ 

1 
 

35 10004666 THREAD TENSION STUD SVORNÍK NAPÍNAČE （1）  

36 10004669  SPRING  PRUŽINA （1）  

37 10004664  SCREW SM1/4"×40  ŠROUB SM1/4"×40  （1）  

38 10000541  THREAD GUIDE   VODIĆ NITĚ 1 

  



                                                                                                                                   ANITA © 

MP00200EN_171103  28 

8. WIPER MECHANISM COMPONENTS 
 MECHANISMUS ODHAZOVAČE NITĚ 
  



ANITA © 

MP00200EN_171103  29 

8.WIPER MECHANISM COMPONENTS 
MECHANISMUS ODHAZOVAČE NITĚ 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10027354  WIPER ASM.   ODHAZOVAČ NITĚ 1   

2 10027353  WIPER BASE ASM.  DRŽÁK （1）    

3 10010649  E-RING  KROUŽEK （1）    

4 10005730  WIPER DRIVING SHAFT ASM  HŘÍDEL （1）    

5 10005738  SCREW SM9/64"×40  ŠROUB SM9/64"×40  （1）    

6 10005735  NUT SM11/64"×40  MATICE  （1）    

7 10005770  SPRING  PRUŽINA （1）    

8 10005767  WIPER HINGE SCREW COLLAR  KROUŽEK （1）    

9 10005728  WIPER LINK B  PÁKA （1）    

10 10005726  SCREW SM11/64"×40  ŠROUB SM11/64"×40  （1）    

11 10005766  NUT SM9/64"×40  MATICE SM9/64"×40 （1）    

12 10027351  WIPER LINK A  PÁKA （1）    

13 10024749  RING  KROUŽEK （1）    

14 10003017  WASHER 3  PODLOŽKA 3 （1）    

15 10003036  SCREW M3 L=6  ŠROUB M （4）    

16 10005724  WIPER COVER  KRYT （1）    

17 10005736  WIPER SOLENOID  PLECH （1）    

18 10005739  WIPER RUBBER A  PODLOŽKA （1）    

19 10012488  WIPER RUBBER B  PODLOŽKA （1）    

20 10005769  WIPER LINK COLLAR  KROUŽEK （1）    

21 10005719  WIPER SOLENOID SHAFT  ČEP （1）    

22 10005731  SWITCH  SPÍNAČ （1）    

23 10003082  WASHER 3  PODLOŽKA （3）    

24 10005732  ELECTRIC WIRE  VODIČ （1）    

25 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 1   

26 10009868  SCREW M4 L=8   ŠROUB M4 L=8 1   

27 10027350  SCREW   ŠROUB 1   

28 10000017  SCREW   ŠROUB 1   

29 10001036  WASHER 4.7   PODLOŽKA 1   

30 10010668  SCREW SM11/64"×40 L=7.8   ŠROUB SM11/64"×40 L=7.8  3   

31 10000013  WIPER SHAFT SUPPORT BRACKET   DRŽÁK 1   

32 10000014  WIPER SHAFT CAP   HŘÍDEL 1   

33 10000563  SCREW M4 L=5   ŠROUB M4 L=5 1   

34 10010071  SCREW SM11/64"×40 L=7.8    ŠROUB SM11/64"×40 L=7.8  1   

35 10000015  WIPER   ODHAZOVAČ NITĚ 1   

36 10002454  2-POLE NYLON PLUG   KONEKTOR 1   

37 10002459  PIN CONTACT   ČEP 2   

  



                                                                                                                                   ANITA © 

MP00200EN_171103  30 

9. THERAD CLAMP COMPONENTS 
 MECHANISMUS ZACHYTAVAČE NITĚ 
  



ANITA © 

MP00200EN_171103  31 

9.THERAD CLAMP COMPONENTS 
MECHANISMUS ZACHYTAVAČE NITĚ 

Ref.No Parts No. Name of parts Popis Qty Note 
1 10027421  SCREW M3 L=8.8   ŠROUB M3 L=8,8 3   
2 10027411  TC COVER   KRYT 1   
3 10027420  SCREW   ŠROUB 3   
4 10027414  CONNECTING PLATE   PÁKA 1   
5 10027413  SCREW   ŠROUB 1   
6 10027412  THREAD RELEASE ARM   VODIČ 1   
7 10027417  CLAMP PLATE   PÁKA 1   
8 10027419  SPRING   PRUŽINA 1   
9 10027416  OPEN PLATE   VODIČ 1   

10 10027418  SPRING   PRUŽINA 1   
11 10027415  TC SUPPORT PLATE   PÁKA 1   
12 10027410  TC BASE   VEDENÍ 1   
13 10001513  SCREW M3 L=6   ŠROUB M3 L=6 1   
14 10027422  SENSOR SLIT   DRŽÁK 1   
15 10009667  SCREW M3 L=6   ŠROUB M3 L=6 2   
16 10027424  SUPPORT PLATE   DRŽÁK 1   
17 10027409  DRIVING PIN   ČEP 1   
18 10027408  TC CONNECTING LINK   TÁHLO 1   
19 10014312  SCREW   ŠROUB 1   
20 10014308  TC DRIVING ARM   DRŽÁK 1   
21 10012162  SCREW M5 L=5   ŠROUB M5 L=5 2   
22 10024986  STEPPING MOTOR   KROKOVÝ MOTOR 1   
23 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 4   
24 10000863  SCREW M4 L=12   ŠROUB M4 L=12 4   
25 10027423  SENSOR INSTALLING PLATE   DRŽÁK 1   
26 10000977  SENSOR   SENZOR 2   
27 10000984  SCREW M3 L=8   ŠROUB M3 L=8 2   
28 10001239  SCREW M4 L=6   ŠROUB M4 L=6 1   
29 KQ2L04-M5  HOSE NIPPLE NÁSTRČNÁ SPOJKA 2   

  



                                                                                                                                   ANITA © 

MP00200EN_171103  32 

10. THERAD TRIMMER MECHANISM COMPONENTS 
 MECHANISMUS ODSTŘIHU NITĚ 
  



ANITA © 

MP00200EN_171103  33 

10.THERAD TRIMMER MECHANISM COMPONENTS 
MECHANISMUS ODSTŘIHU NITĚ 

Ref.No Parts No. Name of parts Popis Qty Note 

1 L0101510 HOLDER DRŽÁK 1   

2 E0401510 HOLDER DRŽÁK 2   

3 E0201510 LEVER PÁKA 1   

4 E1001510 DISTANCE RING KROUŽEK DISTANČNÍ 2   

5 E0501510 HOLDER DRŽÁK 1   

6 J0301507 JOINT KLOUB 1   

7 E0701510 SCREW ŠROUB 1   

8 GC-315-02-004 PIN ČEP 1   

9 10091510 NUT M5 DIN 934 MATICE M5 DIN 934 2   

10 10101510 SCREW M6x16 DIN 912 ŠROUB M6x16 DIN 912 4   

11 10111510 NUT M8 DIN 912 MATICE M8 DIN 912 2   

12 10027362 CONNECTING BAR TÁHLO ODSTŘIHU 1   

13 10009195 SCREW M4 L=7.8 ŠROUB M L=7,8 4   

14 10011509 SCREW SM3/32"×56 L=1.8   ŠROUB SM3/32"×56 L=1.8   2   

15 10000750 NEEDLE PLATE COVER HOLE 2,0MM 
VLOŽKA STEHOVÉ DESKY 2,0 
MM 

1 
  

15 J4011507 NEEDLE PLATE COVER HOLE 2,8MM VLOŽKA STEHOVÉ DESKY 2,8 
MM 

1 

16 10027365 NEEDLE PLATE   STEHOVÁ DESKA 1   

17 10011455  SCREW SM1/4"×40   ŠROUB SM1/4"×40  1   

18 10011502  THREAD CUTTING LEVER RING   ROLNA 1   

19 10006768  THREAD CUTTER LEVER A ASM   PÁKA 1   

20 10011503  SCREW SM11/64"×40 L=3   ŠROUB SM11/64"×40 L=3   1   

21 10009906  SCREW SM11/64"×40 L=7   ŠROUB SM11/64"×40 L=7   1   

22 10011506  WASHER 4.7×7.5×0.8   PODLOŽKA 4.7×7.5×0.8   1   

23 10010737  THREAD CUTTER LEVER B ASM   PÁKA 1   

24 10011500  SCREW SM9/64"×40   ŠROUB SM9/64"×40   1   

25 10011694  MOVING KNIFE COMPL   NŮŽ  1   

26 10025586  MOVING KNIFE WASHER A   PODLOŽKA 1   

27 10025587  MOVING KNIFE WASHER B  PODLOŽKA （1）    

28 10025588  MOVING KNIFE WASHER C  PODLOŽKA （1）    

29 10025589  MOVING KNIFE WASHER D  PODLOŽKA （1）    

30 10025590  MOVING KNIFE LINK   NŮŽ  1   

31 10011499  SCREW SM9/64"×40 L=3.5   ŠROUB SM9/64"×40 L=3.5    2   

32 10000718  COUNTER KNIFE   NŮŽ  1   

33 10331510 WASHER 14x8x0,5 PODLOŹKA 14x8x0,5 2   

34 10341510 SCREW M5x12 DIN 912 ŠROUB M5x12 DIN 912 2   

35 10351507 RETAINING RING 4,5 POJISTNÝ KROUŽEK 4,5 2   

36 10361510 PNEUMATIC CYLINDER PNEUMATICKÝ VÁLEC 2   

37 10371510  SCREW M4 L=6   ŠROUB M4 L=6 3   

38 KQ2L04-M5 HOSE NIPPLE NÁSTRČNÁ SPOJKA 
 
  



                                                                                                                                   ANITA © 

MP00200EN_171103  34 

11. X-Y COMPONENTS 
 MECHANISMUS OSY X-Y 
  



ANITA © 

MP00200EN_171103  35 

11.X-Y COMPONENTS 
MECHANISMUS OSY X-Y 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10003100  SCREW M5 L=35   ŠROUB M5 L=35 1   

2 10009469  WASHER 5   PODLOŽKA 5 1   

3 10000353  NUT M5   MATICE M5 1   

4 10000548  X DRIVEN BRACKET   DRŽÁK 1   

5 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 4.6×9.7×0.8 8   

6 10000863  SCREW M4 L=12   ŠROUB M4 L=12 4   

7 10009654  E-RING 6   KROUŽEK 3   

8 10003582  BEARING F608ZZ   POUZDRO 4   

9 10027345  X TIMING BELT   ŘEMEN 1   

10 10027380  SPRING SHAFT   HŘÍDEL 1   

11 10000562  DRIVEN SPROCKET   OZUBENÉ KOLO 2   

12 10011232  SCREW M6 L=6   ŠROUB M6 L=6 8   

13 10027344  X DRIVE SHAFT   HŘÍDEL 1   

14 10000551  X DRIVEN GEAR   OZUBENÉ KOLO 1   

15           

16 K4001507  PHOTO SENSOR   SENZOR 1   

17 11171510  X SENSOR INSTALLING PLATE   DRŽÁK SNÍMAČE 1   

18 10001239  SCREW M4 L=6   ŠROUB M4 L=6 2   

19 10000175  X DRIVE GEAR   OZUBENÉ KOLO 1   

20 10031714  STEPPING MOTOR   KROKOVÝ MOTOR 1   

21 10009103  SCREW M4 L=16   ŠROUB M4 L=16 4   

22 10011049  SCREW M4 L=8   ŠROUB M4 L=8 2   

23 10027342  BELT RECEIVER   DRŽÁK 1   

24 10001750  SCREW M4 L=6   ŠROUB M4 L=6 8   

25 
10027348 

X LINEAR GUIDEWAY LINEÁRNÍ VEDENÍ X 
2 1510 

11252010 2 2010 

26 10027341  X FEED BASE    ZÁKLADNA X-Y 1   

27 10001513  SCREW M3 L=6   ŠROUB M3 L=6 16   

28 10027349  Y LINEAR GUIDEWAY   LINEÁRNÍ VEDENÍ Y 2   

29 
11291510 

X SENSOR SLIT PLECH 
1 1510 

11292010 1 2010 

30 10027266  FEED COVER STAY A   DRŽÁK 1   

31 10009457  SCREW M3 L=5   ŠROUB M3 L=5 4   

32 10027267  FEED COVER PLATE   KRYT 2   

33 10027343  FEED BRACKET BASE   DRŽÁK 1   

34 10000555  HINGE STUD   ŠROUB 2   

35 10027269  FEED COVER STAY B   DRŽÁK 1   

36 10027268  FEED COVER   KRYT PODAVAČE 1   

37 10003399  SCREW M4 L=8   ŠROUB M4 L=8 2   

38 10000909  SCREW M3 L=8   ŠROUB M3 L=8 40   
 
  



                                                                                                                                   ANITA © 

MP00200EN_171103  36 

12. CLOTH FEED MECHANISM COMPONENTS (1/2) 
 PODÁVACÍ MECHANISMUS (1/2) 
  



ANITA © 

MP00200EN_171103  37 

12.CLOTH FEED MECHANISM COMPONENTS (1/2) 
PODÁVACÍ MECHANISMUS (1/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10009653  E-RING 4   KROUŽEK 2   

2 10001262  CYLINDER SHAFT   HŘÍDEL 1   

3 10001263  AIR CYLINDER ASM   PNEUMATCKÝ VÁLEC 2   

4 10001255  CYLINDER INSTALLING BASE   DRŽÁK 1   

5 10000259  SCREW M5 L=12   ŠROUB 8   

6 10007681  HOSE ELBOW   NÁSTRČNÁ SPOJKA 4   

7 10008119  WINDPIPE, BLACK   HADICE PUR 5000   

8 10003248  E-RING 3   KROUŽEK 4   

9 10000413  CYLINDER PIN   ČEP 2   

10 10001250  CYLINDER KNUCKLE   VIDLIČKA PNEUVÁLCE 2   

11 10024557  FEED BRACKET   DRŽÁK 1   

12 10009906  SCREW SM11/64"×40 L=7   ŠROUB SM11/64"×40 L=7 4   

13 10024561  SLIDER BASE   DRŽÁK 1   

14 12141510  SLIDER   KLUZÁK 1   

15 10024562  LINK PLATE A   PÁKA A 2   

16 10024563  LINK PLATE B   PÁKA B 2   

17 10011680  WASHER 4.6×9.7×0.8   PODLOŽKA 4.6×9.7×0.8 6   

18 10003399  SCREW M4 L=8   ŠROUB M4 L=8 6   

19 10013590  SCREW SM11/64"×40 L=4   ŠROUB SM11/64"×40 L=4  6   

20 10007549  THRUST COLLAR   KROUŽEK 2   

21 10024560  SHAFT BLOCK SHAFT   HŘÍDEL 1   

22 10000109  WASHER 6.6×10.7×1   PODLOŽKA 10   

23 10009008  SCREW M6 L=16   ŠROUB M6 L=16 2   

24 10003647  SLIDE BEARING   POUZDRO 1   

25 10026328  ADJUSTING PLATE   PLECH 2   

26 10003887  NUT M3   MATICE M3 4   

27 10000909  SCREW M3 L=8   ŠROUB M3 L=8 4   

28 10000728  PIN   ČEP 2   

29 10024559  WORK CLAMP FOOT PLATE 2 ASM     1   

30 10008055  BEARING   POUZDRO 4   

31 10024558  WORK CLAMP FOOT PLATE 1 ASM     2   

32 10024556  WORK CLAMP FOOT SLIDE 3     3   

33 
10026332 

 RECEIVER PLATE LEFT   KRYT LEVÝ 
1 1510 

02072010 1 2010 

34 
10026333 

 RECEIVER PLATE RIGHT   KRYT PRAVÝ 
1 1510 

02372010 1 2010 

35 10000264  SCREW SM11/64"×40 L=8.5   ŠROUB SM11/64"×40 L=8.5 4   

36 10004670  WASHER 4.5×8×0.8   PODLOŽKA 4.5×8×0.8  4   

37 10010725  NUT SM15/64"×28   MATICE SM15/64"×28 2   

38 10010678  SCREW SM15/64"×28 L=8   ŠROUB SM15/64"×28 L=8  2   

39 10001072  SCREW SM15/64"×28 L=11   ŠROUB SM15/64"×28 L=11  6   



                                                                                                                                   ANITA © 

MP00200EN_171103  38 

12. CLOTH FEED MECHANISM COMPONENTS (2/2) 
 PODÁVACÍ MECHANISMUS (2/2) 
  



ANITA © 

MP00200EN_171103  39 

12.CLOTH FEED MECHANISM COMPONENTS (2/2) 
PODÁVACÍ MECHANISMUS (2/2) 

Ref.No Parts No. Name of parts Popis Qty Note 

40 
10030876 

FEEDING FRAME RÁM PODÁVACÍ 
2 1510 

Q5602010N 2 2010 

41 10005122  SCREW M6 L=10   ŠROUB M6 L=10 2   

42 
10027376 

LOWER PLATE RÁM SPODNÍ 
1 1510 

Q4502010N 1 2010 

43 10027372  BUSHING   POUZDRO 2   

44 
10027375 

X GUIDE SHAFT HOLDER RAMÍNKO 
1 1510 

Q0301507 1 2010 

45 10027374  Y REMOVAL SHAFT HOLDER     1   

46 10011440  WASHER 5.1   PODLOŽKA 5.1 1   

47 10001943  SCREW M5 L=20   ŠROUB M5 L=20 1   

48 10027373  Y FEED SHAFT   HŘÍDEL 1   

49 10000175  X DRIVE GEAR   OZUBENÉ KOLO 1   

50 10011232  SCREW M6 L=16   ŠROUB M6 L=16 2   

51 10027400  STEPPING MOTOR   KROKOVÝ MOTOR 1   

52 10009103  SCREW M4 L=16   ŠROUB M4 L=16 4   

53 
10027378 

PRESSURE PLATE KRYT 
1 1510 

Q4802010N 1 2010 

54 10027379  PRESSURE PLATE_SHEET   KRYT 1 1507 

55 10001336  SCREW SM3/16"×28 L=9   ŠROUB SM3/16"×28 L=9 4   

56 10004949  SCREW M5 L=8   ŠROUB M5 L=8 1   

57 
10030966 

X GUIDE SHAFT HŘÍDEL 
1 1510 

12572010 1 2010 

 
  



                                                                                                                                   ANITA © 

MP00200EN_171103  40 

13. PNEUMATIC COMPONENTS 
 PNEUMATIKA 
  



ANITA © 

MP00200EN_171103  41 

13.PNEUMATIC COMPONENTS 
PNEUMATIKA 

Ref.No Parts No. Name of parts Popis Qty Note 

1 U12015017 HOSE NIPPLE NÁSTRČNÁ SPOJKA 
10 Version H 

8 Version G 

2 TV25110-06 MAGNETIC VALVE VENTIL ELEKTROMAGNETICKÝ 
5 Version H 

4 Version G 

 3   PB8-02 HALF UNION NÁSTRČNÁ SPOJKA 2   

4 
U0851507 PLATE 5 DESKA 5 1 Version H 

U0841507 PLATE 4 DESKA 4 1 Version G 

5  U0901507 SILENCER TLUMIČ (SL1/4'') 2   

 6   U1001507 PLUG ZÁTKA 3   

 7   PP-08 PLUG 8  ZÁTKA 8 1   

 8   TU0805BU  TUBE   HADICE 1   

 9    10003733   HALF UNION Φ6×R1/4   ŠROUBENÍ Φ6×R1/4  1   

 10    10001107   FILTER INSTALLING PLATE   PLECH 1   

 11    10003883   SCREW M5 L=10   ŠROUB M5 L=10   2   

 12    10007604   FILTER REGULATOR   REGULÁTOR 1   

 13    10007534   HAND SLIDE VALVE   VENTIL  1   

 14    10003458   HALF UNION Φ10×R1/4   NÁSTRČNÁ SPOJKA 1   

 15    10024399   PLUG Φ10×R1/4   ZÁTKA Φ10×R1/4   1   

 16    10007620   AIR PRESSURE SWITCH   MANOMETR 1   

17 10026825 SCREW ŠROUB 4   

18 U1401507 SCREW VRUT 4 4   
 
  



                                                                                                                                   ANITA © 

MP00200EN_171103  42 

14. ACCESSORIES COMPONENTS 
 PŘÍSLUŠENSTVÍ 
  



ANITA © 

MP00200EN_171103  43 

14.ACCESORRIES COMPONENTS 
PŘÍSLUŠENSTVÍ 

Ref.No Parts No. Name of parts Popis Qty Note 

1 10009685  HEXAGONAL WRENCH 3   IMBUSOVÝ KLÍČ 1   

2 10009687  HEXAGONAL WRENCH 3   IMBUSOVÝ KLÍČ 1   

3 10009689  HEXAGONAL WRENCH 3   IMBUSOVÝ KLÍČ 1   

4 10003369  WRENCH 8×10   KLÍČ 8x10 1   

5 10003368  WRENCH 9×11   KLÍČ 9x10 1   

6 60000115  INPUT TUBE   HADICE  1   

7 10005356  OLI CAN   OLEJNIČKA 1   

8 10031077  INSTRUCTION MANUAL   MANUÁL 1   

9 10031078  PARTS BOOK   KATALOG NÁHRADNÍCH DÍLŮ 1   

10 10011137  HINGE RUBBER   GUMA 2   

11 10011160  BED HINGE   DRŽÁK 2   

12 10008260  SCREW M5 L=50   ŠROUB M5 L=50 4   

13 10005244  WASHER 6   PODLOŽKA 6 8   

14 10000353  NUT M5   MATICE M5 8   

15 10011143  SCREW SM9/64"×40 L=7   ŠROUB SM9/64"×40 L=7  1   

16 10000396  FELT   FILC 1   

17 10000398  THREAD GUIDE   VODIČ NITĚ 1   

18 10013102  BASE RUBBER   UCPÁVKA 5   

19 10000404  MACHINE COVER   KRYT  1   

20 10003361  INJECTOR   TRYSKA 1   

21 10007800  TUBE φ3×φ5   HADICE  60   

22 10010994  SCREW DRIVER LARGE   ŠROUBOVÁK VELKÝ 1   

23 10010995  SCREW DRIVER MIDDLE   ŠROUBOVÁK STŘEDNÍ 1   

24 10013185  SCREW DRIVER SMALL   ŠROUBOVÁK MALÝ 1   

25 10000649  BOBBIN   CÍVKA 2   

26 10004896  NEEDLE DP×17 18#   JEHLA DP×17 18#   5   

27 10006185  OIL CUP   OLEJ 1   

28 10001245  SCREW M6 L=50   ŠROUB M6 L=50   4   

29 P1101507  AIR GUN PISTOLE OFUKOVACÍ 1   
 


	MP00200EN_171103.pdf
	GPS_H-1510-2010_EN_Návod.pdf
	GPS_H-1510-2010_EN_ND.pdf

	GPS_H-1510-2010_EN_ND.pdf



